FIGURE 1-1 — TYPICAL ENGINE - EXPLODED VIEW




Q FIGURE 1-1 — TYPICAL ENGINE - EXPLODED VIEW

KEY PART NAME GROUP KEY PART NAME ' GROUP
1 Cable, No, 1 Spark Plug, . .. ..... 7.360 63 Slinger, Crankshaft Oil ., ,....... 1.300
2 Cable, No. 2 Spark Plug, , ... .... T.360 64 Damper Assembly, Vibration . . ... 1.330
3 Cable, No, 3 Spark Flug, . . . ..... T.360 65 Lockwasher, Vibration Damper ... 1.330
4 Gauge, Oil Depth . . ........ wate 241G 66 Bolt, Vibration Damper. ... ..... 1330
] Cap, Qil Filler Tube . . .. ... ..., 2,412 67 Key, Crankshaft Pulley Hub, .. ... 1,330
6 Oil Filter . .. v v cvusnnnnanna. 2300 6B Flatwasher, Main Bearing Cap . ... 1.320
7 Tube, Ol Filler, .. . v o v o v v v e 2.412 G9 Bolt, Main Bearing Cap(No. 1, 2
8 Elbow, Water Outlet . . .. .. .. v 0,425 and 4 Caps). v v vcie i n. . 1320
9 Gasket, Water Outlet Elbow , . . ... 6.425 70 Gasket, Oil Pan Side , . ... . 2.400

10 Thermostat. . « « s s aevssssenss BA410 71 Block &ssembly, Crankshaft Bea.rmg
11 Brark PIUE . o ve alen e s a e aimimpels 7.375 Filller, Front . « « « v v o 644 ¢ 4 1.3256
12 Adapter Ring, Thermostat . , . ..., 6,410 T2 Gasket, Oil PanEnd . .......... 2,400
13 Head, Cylinder, . . o v v o v o a n s v 1.200 73 Bolt with L/W, 0il Pan to Block . . . 2.400
14 Gasket, Cylinder Head ......... 1.200 Td Eey, Timing Gea.r. el s aaia e o 1600
| 15  Block Assembly, Cylinder , . ..... 1,100 75  Bearing, Mo, 2 and No, 3, Crank-
16 Bracket, Air Cleaner Support..... 4.060 shaft Main - Pair. . ... .. et el » 1.315
17 Gasket, Water Pump to Block .. 6.300 76 Ol PUmp o vvveannsnnnasans 2,200
18 Water PUMP . .0 v v v v anona . G300 7 Bolt, Flywheel to Crankshaft , . ... 1.360
19 Pullay, Fan, . . s s s v s s cnnmnes 6.000 78 Bearing, No. 4 Crankshaft Main -
2“ BEH,FEI. -------------- & & & @ Elum Pair+i--iir+--iill- * + & @ 11315
21 Link, Generator Adjusting ... .... T.460 T8 Gasket, Oil Pan Drain Plug , ,.... 2,400
23 Generator v ST r T.400 80 Plug, Dll PanDrain ..o v v v v a s u 2.400
23 Bracket, Generator Mnuntmg A e 81 OILPan L. aenr s rranass 2400
24 AT T e i s s aie e e e SR () ) 82 Bolt, Crankshaft Bearing Rear
25  Valve, Exhaust, . . ............ 1.720 FillerBlock............... 1.326
26 Valve, Intake . . v v v v v v v o wwwns 1.720 83 Lockwasher, Crankshaft Bearing
27 Cuide, Valve . .. .....v w2, 1,720 Rear Filler Block . . . ... ..... 1,326
28 Spring, Valve . .....v000000... 1.T20 84 Block Assembly, Crankshaft Bearing
29 Retainer, Valve Spring .. ....... 1.720 Filler, Rear. ... .. v e ceuess 1.326
30 Lock, Valve Spring Retainer ..... 1,720 85 0Oil 3eal, Crankshalt Rear Filler
31 Tappet Assembly, Valve . .,..... L1740 Block . . ... 1.326
32 Eey, Timing Gear. . . . ..o n e 1.600 86 Guard PLSbembly, Crankshaft Bear-
33 Lock, Timing Gear Nut . . ....... 1.600 ing Rear Filler Block ........ 1.326
34 Mut, Timing Gear . e el TR a7 Bushing, Crankshaft Pilot .. ..... 1.300
35  Pointer, TIMINE. .. .. vv0neesas 1370 88  NMut, Flywheel to Crankshaft ..... 1.360
a6 Cover Assembl Tlmmg Ch:z.m e 1.610 89 Lockwasher, Flywheel to Crank-
an Seal, Crankshaft Dll .......... 1.303 10 e P S i Y 1.360
38 Gea.r, Timing ....cccceee. Py s 1.600 a0 Flywheel Assen1h1§ PR v o (Cr 1.360
39  Thrustplate, Camshaft ,........ 1,500 a1 Crankshaft Assem lz.r B e e At
40 Bea.ring,Nu.ICamsha_ft..,H.. 1.510 02 127 1] b R IR [ 3 £ i L X L)
41 Cam=haft ., .o veewwsrsnnneenss 1.500 a3 Manifold Abb&mhl}r, Exhaust ..... 2,000
42 Bearing, No. 2, Cnmshaft ...... . 1.510 94 Stud, Exhaust Pipe to Manifold . . .. 5.040
43  Gashet, Tlming Gear Chain Cover, , 1,610 a5 HNut, "Intake to Exhaust Manifold . .. 3.000
44 Bearing, No. 3, Camshaft ....... 1.510 28 Flatwasher, Intake to Exhaust
45 Plate, Cylinder Plock End, Front .. 1.1056 Manffold ........cociuuann 3.000
46 Bearing, No. 4, Camshaft. . ... ... 1,510 a7 Stud, Intake to Exhaust Manifold . .. 3.000
47 Casket, Cylinder Block Front End 88 Cover Assembly, Valve Tappet, ... 1,750
Plate A e T e e 1,105 99 Gashket, Intake to Exhaust Manifold .  5.000
48  Gashet, Valve Tappet Cover...... 1,750 100 Manifold Assembly, Intake. . .. ... 3.000
f 49 Gas[{et Fugl Pump to Bloek. .. ... 3.4T0 101 Gasket, Carburetor to Intake
50 17‘|:t=.llP'1.uI|1:|......+ .......... 3.470 Manifold . . . ... : “eeaa. 3,680
al Ring, Piston, Compression ...... 1415 102 Gasket, Exhaust and Intake Manifold
52 Ring, Piston,Ofl ............. 1.415 & O BlOEk. S R 5.000
63 Ring, Piston Pin Retaining ...... 1.420 103 Stud, Carburetor to Inta.ke Mam.fuld 3,680
a4 I 3 e 1.420 104 Carburetor . . ......... R R S 3.680
55  Bushing, Connecting Rod . . . ..... 1400 105 Solencid, Starting Moter . ...... . T.265
56 Bolt, Connecting Rod. . ...+ 0. 1,400 106 Motor, St:lrtmg....”... sase 1.223
a7 Locknut, Connecting Rod . . ... ... 1.400 107 Ad:a.pter Distributor Mauntmg ees. 1,342
¥ bl Rod Assembly, Connecting. ... ... 1.400 108 Afr Cleaner. . .. v v i unonneas . 4000
59  Bearing, Connecting Rod - Pair ., . 1.405 100 Coil, Ipnition., « v v e v v s v e nnwass  T.346
60 Bearing, No. 1, Crankshaft Main - 110 Distributor . . v v v v s v v v v vwaws T1.300
Pair . , AR S R, 1.315 111 Cable, Ignition, High Tension .. ... 7.360
61  Gear, Crankshait Timing. ....... 1.600 112 Cable, No. 4, 5 and 6 Spark
62 EhalnTimingGenr....”...,. 1,805 : PloE . i e s aae sieeanse TSH




Wﬂ‘qmtﬂvﬂ-mwn—-g

= ek Bk R
ch s &3 B = O

10

Distributor .. ...
Coil, Ignition . . .
Filter, Oil
Motor, Starting .
Housing, Clutch

DRI T

B 1

FIGURE 1-2 — ENGINE - LEFT SIDE SHOWN

m ok F & ®om @

Pan, Clutch Housing . . .

*

PR

*

Plate, Name and Engine Serial Number
Pan, Qil . v v v 50 = -
Tube, Qil Filler. .. .. ..
Damper, Crankshaft Vibration

Fam .« « o oo+ 2 = =

" ®

Generator .. ..«

Pump, Water. .. ...

Air Cleaner. . . .

s 8 om B oEw

* =

*®

"+

PR T ]

*

PR

Elbow, Cylinder Head Water Outlet . .

* =

*

[

@ & = omom

"k B & omE

PART NAME

* = B s
. - w =

C DR
. - o= .
- w & - @

]
CRE ] -
b
Poow ¥ ¥
E a
- * &
- B oE

GROUP
7.300
7.346
2,300
7.222
8.130
8,135

2.400
2.412
1.330
6.000
7.400
6.300
6.423
4.000




o

-

FIGURE 1-3 — ENGINE - RIGHT SIDE SHOWHN

=
=

PART NAME GROUP

Al eaner. (T A BT o mmwn v s 5 TSI & ww SHal MTede mae wie et n s ceBal e ek W e 4.000
Elbow, Cylinder Head Water Qutlet . . . . . ... .o ii it aicanensan saaraa 6.425
e L ol e e PR T was e e v 6.300
Fan...... e nlu s akakalie  Ate jufelet 'ahalie e stk u aionl u s Fuflintagata e S e E s “ir e e ar s 6.000
Bl AN c ae nen e s miufaniln m mpatEle » o SEH S @ s e (RfWTATE a4 e b e e e Ee e il pa i a winyals 6.000
Damper, Crankshaft Wibration ., ..., ...t i ittt i ittt s ssi s s aamasan 1.330
Cover Assembly, Timing Chain ... ... .t i i ie st e s e e s s s s nmnns 1.610
Pump, Fuel , . .......... i D e 3,470

oy
o D 0D =1 O EN e &0 B3 =

P‘an,ﬂil,...,... ....... @ @ @ & B & B B & # 8 B & B 4 & & 8 8 B B & & & 4 8 K & & & B B & & 0 & B B K B & & & zc‘lnﬂ

valve, Gil Presmre Relielr @ & B ® & & B B 4 & % ¥ 3 P P F F R R F ¥ ¥ F 4T FEFEEFEEREE TR FLRETPEE R 2'!41ﬂ

11 Pan, Clutch Housing . . . . v v v v vene .. T R 1 3 O e P T TP TS L o s Ly B Ty B.135

12 Gauge, 01l Pressure, Engine Unit . . . . .. LN e & e aialal febeiadansfahsrssaleanealatslanabeialsTe aNatsqats 2.430

].3 Maﬂlfﬂld. E:ﬂlELLIE[ B OE F & % & % B B B O® ® N N B o B b o8 ® B R R ow L A ] § ok R & & B B Ok B # & B B B R & &R 5-.'}00

! 14 Manifold, INtaKe & o v o v a e st mem oo v aeswavuessossnsaa S a A e e E e 3.000

—
anm

Carburelor.._,._........,..-...,... ................................. 3.680




FIGURE 1-4

&
=

PART NAME

Nut, Flywheel to Crankshaft
Lockwasher, Flywheel to
Crankshaft
Flywheel Assembly
Bushing, Crankshait Pilot .
Bearing, No. 4, Cranshaft
Ma.in-Pnir.,,.
Bearing, Mo, 2 and No. 3,
Crankshaft Main - Pair, .
Loclknut, Connecting Rod . .
B::-lt Connecting Rod, . ...

[ e = o £ b B [N

Ring, EOITIPI‘E-.':::IIDI'J ..........
Retaining ft;né;; Piston Pin .
Pin, Piston . . .
Buslung, Cnnnectmg‘ Rud e
Rod Assembly, Connecting

TYPICAL CRANESHAFT - EXPLODED VIEW
GROUP

1.360

1.360
1.360
1.200

1.315

1.315
1.400
1.400
1.410
1.415
1.415
1,420
1.420
1.400
1.400

PART NAME

Bearing, Connecting Rod - Pair, .
Bearing, Mo, 1, Crankshaft

Main - Pair . ...
Gear, Timing
Chain, Timing Gear .....
Slinger, Crankshaft Qil . ... ..
Damper, Vibration . . . ... ...
Lockwasher, Vibration Damper
Baolt, ‘Iu"]bratmn Damper .
B::-lt. Main Bearing Cap (No. 1, 2’

Flatwasher, Main Bearing Cap . .
Key, Vibration Damper to
Crankshaft. .
Key, Timing Gear R iat e
Bolt Flywheel to Crankshaft .
Cl'ﬂ.n]:'::: haft Assembly

GROUP

1.405

1.315
1.600
1,605
1.300
1.330
1,330
1,330

1.320
1.320

1.330
1.600
1,360
1.300




:

Camshaft . ...

Guide, Valve . .
Gpring, Valve ...........
Retainer, Valve Spring .. ...

00 =1 OGN e LD B

vﬂlve,lﬂlake-iri‘i-iiliii‘
10 Key, Camshaft Timing Gear .
11 Thrustplate . . . ........ .
12 Gear, Camshaft Timing .

14 Mut, Timing Gear to Camshaft .
15 Cmrer Assembly, Timing Chain
16 Pointer, Timing .. .......
17 Qil Seal, Crankshaft . ......
18 Bearing, No. 1, Camshaft ...
19 Bearing, No, 2, Camshaft ...

Valve, Exhaust . .. o0 v s v cnpomsssss “aa

Lok, VAIYE, . o v s v s o v v oo rs s dsarsdas s anataa
Serew, Valve Tappet Adjusting . . . . ek
Tappet Assembly, Valve , . ... ... . P e e

13 Lock, Timing Gear to Camsh&lt Nut

[l

@ GiE

}

PART NAME

FIGURE 1-5 — TYPICAL CAMSHAFT - EXPLODED VIEW

L T I I R R ) " TR =
I I I O I O O S IR ] = ®
P N L B B & b ® B B B % % 4 4 & B B B & & B B 4 4 5 = B B & & 3 & ¥ B B & oW
.......... + & & B & & & # & B B B & & & B B & 4 4 B B B & & 4 & ¥ L]
---------------- L L I I T O N ] ERE
I I T I T Y CRE ]
+ BB & B ® % B B F % 4 4 8 m OB & 3 & B B & ¥ 5 o® B R A
# % 4 8 B B % % B B B F 5 & B TR =
PO AR oEmoE R oEmoEmowoE R EoE oW oW oEow oW B F B & % B BB B & & B BB B &
4 & 8 B B F % W om E oE o™ om o m o E R E®R®R R EAE oW R E PR R R R % 8 ow 408 & ow -
# B & B B 4+ 4 % 82 B B om o E ®mom OB oE B m o E B oE o oE oW om om R AR oA om -8 ow @ o & oE -
& o® BE & % % B B oE B oS om o= o= om = @ @ m om o omomomomoE N R R R oM oE o moE R oEom o ® % E "o
R RN mEomomom o - 4 % % % oE B m ® E N R R R R R EEE®
@B F BB OEF R # LR R | = F o8 on oo owom - LR I
........ L I I T O O L L IR T A LR -
o % s s o omom omoEomowow o ow o e @ R T I A L
% moE o oo mmomomom o om R omoE R & om W # & & & B B B @ @ B B & B B & & B B 4
A N ] - " - oW @@ @ @ B F R R o® ® F R F R F R R R
® @ B OB OB B 4 B % B OB N B % B OB R R OE R S SR EE R oEmE EoEOE R RN AR R oE & oW *

20 Bearing, No, 3, Camshaft ,........... Y RO L S T R e B o fe o
Bearing, No, 4, Camshaft ......... B R T

GROUP

1.500
1.720
1.720
1.720
1.720
1.720
1.740
1.740
1.720
1.690
1.500
1.600
1.600
1.600
1.610
1.370
1.303
1,510
1.510
1.510
1.510



ENGINE

usen
FIGLURE PART FER AR
NUMBER GROUP, PART NAME and DESCRIPTION S ety
s | sz
1.000 - ENGINE
Engine (with Clutch and Housing) (less Accessories) (less Hydra-Matic). . . . 207404 1 1
Engine (less Accessories, Torus Member Cover, Flywheel and Clutch
Housings) (with Hydra-Matic)., . .. . oo 0o ii v v cw v sasessaws | 209406 | 1] 1
Flatwasher, 1/27 8m, . .0 ol s s v e athn snan sanena Sl e YT 222 | 2| 2
Lockout, 1/2"=20 HX. .« v oo v v v v v snnncnsns e a il e S Al e e e 223 | 2| 2
Gasket Set, Engine Overhaul ........ . e ivicnncnnnnernns 208592 | 1] 1
Consists of;
1 - 200062 Gasket, Cylinder Head
1 - 200128 Gasket, Timing Chain Cover
1 - 200143 Gasket, Valve Tappet Cover
1 - 200253 Gasket, 0il Pump
2 - 200267 Gasket, Cylinder Block Front End Plate
1 - 200269 Gasket, Oil Drain Plug
1 - 200279 Gasket, Intake and Exhaust Manifold
1 - 202283 Gasket, Fuel Pump to Block
1 - 200336 Gasket, Water Qutlet Elbow
1 - 201852 Gasket, Exhaust Manifold to Exhaust Pipe
3 - 202145 Gasket, Valve Tappet Cover MNut
1 - 202146 Gasket, Relief Valve Plug
1 - 203355 Gasket, Carburetor to Intake Manifold
1 - 203176 Gasket, Exhaust to Intake Manifold
1 - 203890 Gasket, Cylinder Block Front End Flate
2 - 204654 Oil Seal, Crankshaft Rear
2 - 207186 Gasket, Oil Pan Side
1 - 207433 Gasket, Water Pump to Block
1.010 - ENGINE SUPPORT INSULATOR - FRONT
LT ) o e A R R e (o BB B0 G0 0 O 0.0 o o e T R R i 207406 2| 2
Bolt, 5/16"-24 x 1VHX. Hd. ol taegateare oo [1 "Jauensaa e 210 | 1|1
Bolt, 5/16"-24 x 3/4" Hx. Hd. ... v veunnns T el e e e 224 | 3| 3
Lockwasher, 5/16" Int. Ext. Tooth, . , . ...... Frame|....... g 226 | 4 | 4
L OCKI Ly b LB R o e S P i 326 | 4| 4
1.020 - ENGINE SUPPORT INSULATOR - REAR
Insulator (less Hydra-Matic) & .0 v v v i s v s o s s nansnssasansnas 207407 [ 1 | 1
Bolt, 3/8"-24 x 11/16" Hx. Hd., ........ Sl [ Bk AL e ¥ 875 2 2
Locknut, 3/8"-24 Hi. + o v e st s avannsans ‘{Member} L PR e 203311 2 2
Bolt, 3/8"-16 x 3/4" Hx. Hd, . ........... to I T T 220 | 2| 2
Lockwasher, 3/8" Ext. Tooth . . . ...... oo Trans.} Sl mtetes LSRN Y 201 | 2| 2
Insulator, Right . . . .. . ... .o viaiun . with Vs el e 209284 2| 2
9-12-30 Insulator, Left. . . .. o0 v cun e a s suns {H}rdrawMatic}. chssswsss | 209285 | 2| 2
L L T B e b R A R o i £ PO TV e o 827 | 4| 4
Lockwasher, 7716 ... ..... e e g b e i i 193 | 4| 4
Flatwasher, 10/ Bm, . .. v v ve s v mnneenssiaia T e ek 370 | 4| 4
1.100 - CYLINDER BLOCK
1-1-15 Block (incl. Pistons, Rings, Pins, Main and Camshaft Bearings). ... ... .. 207289 1 1
Plug, Camshalt Rear Expansion, 1 1/2" Dia. ... ... .0 v v e necocnnsan 217 1|1
Plug, Water Jacket (Cup Type L 5/8"DHa.) + vt v v v v vnmnnnn v o nnnns 207145 | 6 | 6




ENGINE

USED
FIGGURE PART PER CAR
P E and DESCRIPTION
i GROUP, PART NAME and DESC e e
sin | sz
1.100 - CYLINDER BLOCK (Cont'd)
Plllg', Dﬂ HEadEr Pipe, 1;4” Ct'EII:. --------- Bow % & 8 B B B % 5 E oE & 3 o®o® o *o®ow 2“0052 2 2
Drain Cock, Water Jacket (with Brass Tube). . .. ... vt vn ey 200449 | 1( 1
Drain Cock, Water Jacket (less Tube) . ............. YT IR R T 208721 | 1( 1
1,105 - CYLINDER BLOCK END PLATE - FRONT
1-1-45 B labe e e L R N Edld astirral Je Gl e i 207408 111
1-1-47 | Gasket......... .00 5 A i ORI R caesrarareiaasans «.. | 203880 | 1] 1
Bolt, 7/16"-14 x 1" Hx, Hd. . . . . v oo v vt v e v o s SEANS T AREV AT . | 203878 | 1| 1
Lockwasher, T/16" HY. . v v v v v envennann VY GO LI O B s 28 1 193 1)1
Bolt, 5/16"-18 x 7/B" Hx. Hd. ... .0 cvvvennnas et i 208 | 1|1
Eﬂit, 5,-';16"-18 X 1,"’3" HE. B0 o v s siw mim b 85 6 bk b & N = 200091 1 1
Bmt, 5}"’16"-18 X 3,"’"1" Hx. Hu. 404 8 8 B B 3 3 B W omo@momoEoE N R W P 133 1 1-
Lockwasher, /16" Hy. . . .« v« Sy w0 o e L (B L L B R e 191 [ 3| 3
1.200 - CYLINDER HEAD
1-1-13 Head (6.86 to 1 Compression Ratio) (EXPORT ONLY)...... pea nEuk hots tutls 213142 | 1 | 1
1-1-13 Head (7.3 to 1 Compression Ratio). .+« o v v v e e v m i v a vt R T R 207353 1|1
Bolt, 3/8"-16 x P T 5 e oD 207354 |32 |32
[ s e A S S OO G O i e e ++ | 207355 | 1| 1
Flatwasher, 13/32" x3/4". ... ... ... T O O o T B P «us .. | 200059 |30 |30
Flatwasher, 25/64" x5/8". . ... ... ..., P L PP T A e SR T . | 2000680 | 1| 1
1-1-14 Gashet . .. s ¢« ca s s ssaan i i A R e o o SR A S R R 200062 1 1
1,300 = CRANKESHAFT
1-4-29 Crankshaft {incl. Bushing) (less Hydra-Matic). .. ... ... S rejanets e 207146 | 1| 1
Cranbshalio: .00 S0 S, oo oo a0 s with J..... 00000 A E 209227 | 1| 1
Dowel Fin (to Flywheel) ........:.. |Hydra=Matic/........... N 209002 1 1
1-4-4 Bushing, Pilot (less Hydra-Matic). . . ... ... P T . it s A s e 200064 1 1
Bearing, Pilot (with Hydra-Matic). ......... AP P o e 208228 | 1] 1
1-4-20 o RO T e 1 e o T R Sy g P e L 1 .. | 200069 | 1] 1
1.303 - CRANKSHAFT OIL SEAL
1-5-17 Seal {in Timing Chain Cover) . ... .. v cveunnass Figal ol g e 200129 | 1| 1
1.315 - CRANKSHAFT MAIN BEARING
1-4-17 Bearing, Ho. 1 8td. . ..o innrnnnmmmenrnanonsnsas cereas. | 202886 | 111
1-4-6 Bearing, Mo, 2and 3 884, . .. v ava e inam e nean v a o sl aae 200071 | 2 | 2
1'4-5 BEEII‘iI'lE,’, NG. 4 Std. ........... ® # B B B F 4+ 4 3 B B F ¥ 2 3 3 F N o® o T R o2 oEoE R W 2&?242 1 1
Bearing, No. 1 .001 Undersize . .......... O e T 204851 | % | *
Bearing, No. 2 and 3 .001 Undersize . ........... .+ b A AR U 204852 | * [ *+
Bearing, No. 4 .001 Undersize ... .....ccuuueevneaannan ap ol v | 207243 | £ | *
Bearing, Wo. 1 .002 Undersize . ... .. ..o vt nnnnnnnnennsns 202687 ®:] *
Bearing, Ho. 2and 3 002 Undersize . .. ..o neneeeccnnnnas 201929 | * | *
Bearing, No. 4 .002 Undersize ......... gt vh ms bl Aotk de 207224 | | *
Bearing, Mo. 1 .010 Undersize . ............ S P R o R e e 202691 | * | *
Bearing, No. 2and 3 010 UndersiZe . . . . oo v v v v s v nn oo vsnnnnnsa 200338 | = | *
Bearing, No, 4 .010 Undersize . v v v v v v vaw v swvva avava e e b e AR 20T EED ) (.

* As Required




UEED
R GROUP, PART NAME and DESCRIPTION PARL B[
NUMBER MUMBER =111
E1h} 12
1.315 - CRANESHAFT MAIN BEARING (Cont'd)
NOTE: Engines with Engine Numbers Followed by the A" have .010
Undersize Main Bearings.
Bearing, No. 1 012 Undersize ... ....0cuvuennennnns ety yE v | 202309 | * | *
Bearing, No. 2 and 3 .012 Undersize ...... Aa nh s i eesaas | R0331D | |
Bearing, No. 4 012 Undersize . ... .co0vsvussrraasnsssnrraanssas | 207246 | * | *
"Plastigage" (For use see Service Bulletin No, 110), .. ... ... ... .. 204460 | = | =
1,320 - CRANKSHAFT MAIN BEARING CAPS
Dowel, 3/18" Dia, (Front Cop) . . cc s o sssass i sosaismeronmns s 202690 | 2| 2
Dawel PR 5 L D R ot s e L T T B A A 200077 8 5
Dowal. RImg, Mo, & P o R Ut ebaad ab st a e 4 cafiel o S LE ) FL NS 200078 1|1
1-d4-24 Bolt, 1/27-13 x 2 19/32" Hx. Hd. (No. 1,2and 4 Caps) ...... AN a4 207155 6| 6
Bolt, 1/2"-13 x3 3/8" Hx. Hd. (No. 3Cap) . . .. ... ... esrrreenenns | 20766 | 2] 2
1-4-25 F‘lat‘waﬁhar' 1}.{2'1 llllllll LI N L I R R T R IR R N BN R L R R RN DR DR DN R DL R RN R A 20“031 E B
1.325 - CRANKSHAFT BEARING FILLER BLOCK - FRONT
1_1_?1 BLDER ﬁ-n{:ll GaSk-Et}t BB B B % % B B B B ® b 8 B B @ ® 8 8 8 B B B @ B B R NN N OE N W N A oW 2“?181 1 l
Bolt, 5/16"-18 x 3/4" Hx. Hd. .......... el (e e R S R 133 2| 2
Lockwasher, 5/16" Med. ............. Block{ +vvveneeess 240 | 2| 2
Bolt, 5/16"-18 x 7/8"  HX. S0C. + » v+ = o w v un OFront]. .. 600400 200091 1 1
Lockwasher, 5/16" Med. . . . . .. e e JERAPIAtE]. . e e e o 240 | 1| 1
1.326 - CRANKSHAFT BEARING FILLER BELOCK - REAR
1-1-84 Block (inel. Gaskebs), « . o e /255 0 s 60t n siaiai s s s s oo ss s ans B R et 207147 | 1 | 1
1-1-82 Bolt, 5/18"-18 x 1" HE. HA. i s vvninn ety AN T35 | 2| 2
1-1-83 Lockwasher, 5/16" Med, ........... e Rl sl Sl i S 240 | 2| 2
1-1-85 O T B e e e maa A A O B LR AR R 204654 212
1-1-86 Guard (incl. Seal) ......... 207148 1|1
1.330 - VIBRATION DAMPER
1-4-21 Damper {“1(:-1 PUJ-I-E?} llllll BB 4 k& & B B B B F & % » o m omom @ om owow B oEomowomoE o omow 2“?4{'9 1 1
1-4_23 B':Ilt- 3;""4“'16 x1 1;"“’2" Hx. Hd PR Ry LA D L g288 1 1
1-4-22 Flatwasher . . .. ... Tie v vistelas e iaierarsR et | PG Y 200089 | 1| 1
1-4-26 Key,l,-"l"xl"....”..,...,“.....{cmmmn} ....... e g2z | 1| 1
1.360 - FLYWHEEL
1-4-3 Flywheel (inel. Bing Gear) ........... . o S R R T
1-4-28 Bolt, 3/8"-24x11/4" .. ........ - e Hr o Al L e PR 200088 6| 6
1-4-2 Lockwasher, 3/8" Int, Tooth .. ....... dra-Matic( e 201 | 6| 6
1‘4"1 Hu*- '31"'.'8"-24 I'I-K- --------- F F 8 oE R # HY ---------- EDQDQE $ E
ng‘!}enr ....... PR [ e i | s T S 207150 111
9-4-12 Flywheel (incl. Dowel Pin to Torus Cmrer} i e vn [0 DERREORNPRELT AN L 209001 1 1
L P SO o ol s AP i T 209005 6 | 6
PlatE’ mlt {_LD‘“E‘}‘! lllllllllll LI I TR L T F F F T F R Engnﬂﬂ 3 E
Plate, Bolt (Short) . v v v v v s vt v annaann with Sl 200007 | 1|1
Sealer {2 oz. Bottle) {to Crankshaft). . ....... | Hpdra-Matic|........ 209004 * | *
Repair Package . ......... o atans ongatalaFalue il | S | ST S, T 209003 1 1

* As Required

10

o




UsED
’ i e GROUP, PART NAME and DESCRIPTION g e
MUMBER HUMBER
31 I_-'li
1.360 - FLYWHEEL (Cont'd)
Consists of:
1 - 209002 Dowel, Crankshalt to Flywheel
1 - 209025 Gasket, Torus Cover
6 - 2090005 Bolt, Flywheel to Crankshaft, 1,/2"-20 x 7/8"
2 - 209006 Plate, Flywheel to Crankshalft Bolt (Long)
1 - 200007 Plate, Flywheel to Crankshalt Bolt (Short)
1 - 209004 Sealer, Flywheel to Crankshaft
1 - Installation Drawing
o 1.370 - TIMING POINTER
1—'5'16 Pointer .. .:ico s cennrmrsas i s & B & # % B N N B m @ & B E R bk F RN R oEoEE oA 207411 1 1
Bolt, 7/16"-14 X 1 1/8" Hx. Hd. . v vvvvnvonmnerisaraannnnnsns 213 |11
Lockwasher, T/16". . . .o v v v ot R A PP P 193 | 1] 1
Bolt, 5/16"-18 x 7/8" Hx. Hd. ...... R R PPt T A g 209 | 111
Lockwasher, 5/18" HY. . .uvvnvnnons e SO 191 111
1.400 - CONNECTING ROD
1-4-15 Rod, No. 1, 3and 5 (less Bearing). . . . o v v v v v v v oo ot S T T T e N 200101 3 3
Rﬂd, Mo. 2,, 4 and 6 {IESS Eﬂﬂ.riﬂg} R N N R I R I I I R 4 % % 8 B B @ woEmow 200102 3 3
1-4-8 Bolt. . ..« e leTaliinE el ot un a FEb s o o L e O L R L 203309 |12 112
1-4-7 Mat .,..... Tl P P g Y R Y R it o B S S 203310 |12 |12
’ 1-4-14 Bushing , ... .o e0uvvsrnnsmnnmuras P R AT S eeraee. | 200107 | B | B
1,405 - CONNECTING ROD BEARING
1-4-18 Bearing, No. 1, 3and58td. ............. ol B i ke e.. | 212996 | 3| 3
Bearing, No. 2, 3andd Std. . .... ... B et oo, A 2120097 [ 3| 3
Bearing, No. 1, 3 and § .001 Undersize ..... L AT 212995 * .
Bearing, No. 2, 4 and 6 .001 Undersize ............ AT P e 21209499 ¥ | *
Bearing, No. 1, 3 and 5 .002 Undersize ............ se e e 213000 | * | *
Bearing, No. 2, 4 and 6 .002 Undersize ..... . ccueuan. sess e e 213001 | * ) *
Bearing, Mo. 1, 3 and 5 .010 Undersize ... .. o000 aas e s TR L T 213002 | k) *
Bearing, No. 2, 4 and 6 .010 Undersize ......s00v0nuen i e i 213003 * *
NOTE: Engines with Engine Numbers followed by letter A" have .010
Undersize Connecting Rod Bearings.
” Bearing, No. 1, 3 and 5 .012 Undersize ....... 000 neccnnn, AR 213004 * | %
Bearing, No. 2, 4 and 6 .012 Undersize ........ e e e 213005 ] [
1.410 - PISTONS
1-4-9 Piston, 8td. ..... R o i L4 P T oy B e ) wewse. | 207247 | 6 | B
Piston, 010 OVETSIZE « v v o v v v v s v e v e mwvsss e A L R S ore 207249 = | *
Piston, 020 OVersize . . . v v a s s s s s s annnass L T e T i 207250 | * | *
Piston, 025 QOversize . . ... .. e e A L e S PR b B R e 207251 k| *
Piston, .030 Oversize . .. .. ... .. et alle s We teatlag aba o sk e et sareasaas | 207252 | ¥ | *
Piston, 040 Quersize . .. .. ... Rt liat alal = alate Y e il s as e aas ser e E s 207353 el
Fiston, .050 OVersize . + o s s v o s v v v a¥aalabet s0a0 N at u wF ey af e N seewrrns | 207254} * | ¥
Piston, .060 Oversize , .. .0 v v e v R S S P S AR S 11 [T ) L e
* As Required

11




ENGINE

FIGURE
MLIMBER

GROUP, PART NAME ond DESCRIPTION

PART
MUMBER

USED
FER CAR
WODEL

sy | 513

1-4-13
1-4-13
1-4-13
1-4-12

1,410 - PISTONS (Cont'd)

NOTE: Engine with Engine Numbers [ollowed by the letter '"N™ have
020 Oversize Pistons.

1.415 - PISTON RINGS

Ring, Compression, Std. ...... aJfa ol fEgae fa pad w A eva e oL
Ring, Compression, 010 OVersize ........ccucencninasasanans
Ring, Compression, .020 Oversize ........... ... wlas Eb s lF S 0] B an s e h
Ring, Compression, 030 OVersize . ... ..:cccic v oo smnsnscssns
Ring, Oil Control, Std, . ... s s i vvnsevsmnnnncnannsannnnnnss i
Ring, Oil Control, .0I0 Oversize. . . . .+ v v o o s st s s s e s mam s s nanna
Ring, Qil Control, 020 OVersiZEe., . . v o v i vt v e v s s sssnorarnnansssns
Ring, Oil Control, O30 OVeLSIZE ., & v v« vt s v s s v et cmonesasasisssns

1.417 - PISTON RING SETS - OIL CONTROL

Ring Set (Std, to 009 OVersiZe), . v o v v o v s s s s m s wrnssa B e e B
Consists of:
6 - 208674 Ring, Top Compression Piston
6 - 208675 Ring, 2nd Steel Section Compression Piston
6 - 208676 Ring, Steel Section Oil Control Piston
G - 208677 Ring, Slotted Qil Control Piston
Ring Set (010 to ,029 Oversize) ... .00 i it a e nan YRR EE
Consists of;
6 - 208678 Ring, Top Compression Piston
6 - 208679 Ring, 2nd 3teel Section Compression Piston
6 - 208680 Ring, Steel Section Qil Control Piston
6 - 208681 Ring, Slotted Oil Control Piston
Ring Set (030 to .03 OVeErsize) .. .. .o v e veeueeas e la Bugas b wiaandi el
Consists of: :
6 - 213020 Ring, Top Compression Piston
6 - 213021 Ring, 2nd Steel Section Compression Piston
6 - 213022 Ring, Steel Section Qil Control Piston
6 - 213023 Ring, Slotted Oil Control Piston
Ring Set (040 to 040 OVErSiZE) 4 v v v v v s n v s s s sn st o nnsnmena
Consists of;
6 - 208682 Ring, Top Compression Piston
6 - 208683 Ring, 2nd Steel Section Compression Piston
6 - 208684 Ring, Steel Section Oil Control Piston
6 - 208685 Ring, Slotted Oil Control Piston :
Ring Set (050 to ,089 Oversize) ., ......... O rr ot o 0O SO Y E
Consists of:
6 - 208686 Ring, Top Compression Piston
6 - 208687 Ring, 2nd Steel Section Compression Piston
6 - 208688 Ring, Steel Section Oil Control Piston
6 - 208689 Ring, Slotted Qil Control Piston

1,420 - PISTON PIN

1500 & ] R e i ) e T o O : .
Pin, 003 Oversize (Orange) . . . « v v v v o v v e m v v v nans afaalabat an. e s .
Pin, 005 Oversize (PUrple) « = v s v v st vt s em st s samnnsnssanmenss

g T T T N P L P e e

200111
200361
200362
200363
200112
200364
200365
200366

203145

203146

213019

203147

203148

200109
201472
201473
200110

[

(s

W HBES N OB ONDB
# % # B W ¥ ¥ Do

= ® &
L N -]

12 {12

* As Required

12

O (

F e



ENGINE

USED
FIGLRE PART PER CAR
GROUP, PART NAME IFTION
NUMBER and DESCRIPTIO NUMBER | Moo
1 L1
1,500 - CAMSHAFT
IMPORTANT NOTE: Cast Iron Camshaft is identified by "o" stamped on
Camshaft. This Camshaft must be used only with
Steel Tappets stamped with 2 diamond (§) and Cast
Iron Oil Pump Gear stamped with an o',
1-5-1 Camshalft {Stﬂﬁl}. L A IR I w il e e alTeln E aha el e e e e i 203017 1 1
1-5-1 Camshalt (CastIron). . .. ......... S D T e v & 1 gy Pl seva | 207218 | 1| 1
1-5-11 Thrustplat[-u....,.. -------- wlaln e seie aln Winke laiafTal sy TEE e . E ra 200114 1 1
Bolt, 5/16'"-18 X 5/8" Hx. HA. .. c oo v euaniionnnnsss 208 | 2| 2
Lockwasher. . . . ... ceveu.. B R s AL P P e P P ] ] 191 2] 2
1.510 - CAMSHAFT BEARINGS
l-ﬁ"la BeariIig,Nﬂ.‘.l.“.... --------- LI R L R LR oo - 2':'0115 1 l
1_5'19 BEﬂl‘iﬂg,NO+2-...- ------------ LI I I | * ko ow ® 3 3B BB+ B o# oW 2{}011& 1 l
1-5-20 | Bearing, No.3.............. b P PSR i T E 200117 | 1| 1
1-5-21 Bearing, No. 4......... A o R ol R, L) 200118 | 1| 1
1.600 - TIMING GEAR
1-4-18 Gear (on Crankshaft), . ;v ovnvievvannceian,aa oS T T et gt 207170 | 1| 1
1-4-27 L B L T 3 R e T ¢ e Ty g2z | 1| 1
1-5-12 &ar {'an Camsilaft}i # & & B B ¥ % & & @ & ®» @ ®R E 3 BB 8 F ¥ & B B 2 =" 0@ @ 2 ®wom o= om - o+ & znﬂlla 1 1
1-5-10 Koy, 5/ X 5 B e e TR b iy Ba3 | 1| 1
1-5-13 Lock ..... R S YIS R AP o L e A ce e s e | 200121 11
1-5-14 Nut, T/B"-18H% ....conveunan RO o e 2 BT L Ll gty T 200122 1|1
1.605 - TIMING CHAIN
1-4-19 T e e VT LR O e Cre e S g T AP 200123 1 1
1.610 - TIMING CHAIN COVER
1-5=15 Cover (incl. Seal). . . . v v v s e n e v awmmns et Culin e et el et 200126 111
Bolt, 5/16"-18 x 7/8" Hx. Hd. ...... | to Cylinder |..... PR o 200 | 1] 1
Lockwasher, 5/16" Med. ......... Block PO TR O 240 | 1] 1
Bolt, 5/16"-18 x11/16" Hx. Hd. .....[toFront]:.......... 397 | 4| 4
Lockwasher, 5/16" HY. +vvvuuens s End O e T 191 | 4 | 4
Nut, 5/16"-1BHX. 2o ovnaan erew e e at PlatE sl ) e 205 | 4 | 4
Bolt, 5/16"-18 x 7/0" Hx. Hd. .. ... tOFront Jeeeuueveoonn. 209 | 3| 3
Lockwasher, 5/16" Hy. . . v o0 v.. ... Filler Block|. . cvouvu... i 191 | 3| 3
Bolt, 5/16"-18 x 7/8" Hx. Hd. ...... thru Timing] ... ..... s L 200 | 1|1
Lockwasher, 5/16" Hy. . . o . oo ... h Pointer e e S 191 | 1| 1
1-1-43 Gasket....... B e LR A e S G o R e i o 200128 | 1| 1
1.720 - VALVES
1-5-0 | Valve,Intake +..uuvervnsas NP Ty eea. | 203325 | B | B
1-5-2 | Valve, Exhaust .......... s 4 s s s s eyt Rerhoin 1y sreeas | 203320 | 6| 6
1-5=13 Guide, .0005 Oversize {marked "A™ |, .. ..... i = o o o L 308702 * | %
1-5-3 Guide, .00565 Oversize (marked "L} ... .. .. A Al crrernaaass | 206703 | % | *
1-5-4 | Spring, Intake and Exhaust, . . . v v oou.. .. s P Tt L e R e I T ks TR T
* As Required
13




1 ENGINE

I_ WSEr
i GROUP, PART NAME and DESCRIPTION o e ‘
MUMBER MLUIMBER 1
=10 511
1,720 - VALVES (Cont'd)
1-5-5 Regoiner. o i tie S R L e i S Ll e e e et e 203327 |12 (12
1-5-6 Lack. . » Aate pian Bl STRRIEE EREEREES T, oteletafels < vt enn b e n e 203328 |24 |24
Gasket Set, Valve Grind . .. ... ecevsrecrrnsasrnrrrrmnsnssss 204504 | 1 [ 1
Consists of:
1 - 200062 Gasket, Cylinder Head '
1 - 200143 Gasket, Valve Tappet Cover
3 - 202145 Gasket, Valve Tappet Cover Nut
1 - 200279 Gasket, Exhaust and Intake Manifold to Block
1 - 201852 Gasket, Exhaust Manifold to Exhaust Pipe "
1 - 203355 Gasket, Carburetor to Intake Manifold ‘( ! '
1 - 200336 Gasket, Water Outlet Elbow
1.740 - VALVE TAFPET
1-5-8 Tappet, Std, (used with Steel Camshaft onl¥) « o oo v v e s m s im v nnen ap7idL |12 |12
1-5-8 Tappet, Std. (used with Cast Iron Camshaft only) . . . . 274700 . oo e n s —paTets- |12 |12
1-5-8 Tappet, .001 Oversize (marked "B} (used with Steel Camshaft only)...... | 207280 | * | *
1-5-8 Tappet, .001 Oversize (marked wg") {used with Cast Iron Camshaft only) . . . 207201 Ll
1-5-8 Tappet, .002 Oversize (marked "D") (used with Steel Camshaft only).«.... | 207282 | * | *
1-5-8 Tappet, .002 Oversize (marked "D") (used with Cast Iron Camshalt only) . . 207293 | * | *
1-5-8 Tappet, .005 Oversize (marked "K") (used with Steel Camshait only)...... | 212769 | *| *
1-5-8 Tappet, .005 Oversize (marked K" {used with Cast Iron Camshaft only) . . . 212770 il
1-5=1 Screw, Adjusting (27/32" LOng) .. eovernenennra i anu ey 07172 |12 |12
1-5-17 Screw, Adjusting (20/32" LORE) . cveveerrmcnnanran s 207256 |12 |12 '« ) ‘
1,750 - VALVE TAPPET COVER
1-1-98 CD‘FEF{iHEl.BI’EaﬂIEI‘TubE‘J......,1.....;.......+............ 204112 1 1
1-1-48 T A b B oo e et RSP R S SN I SUSCRUT ST RN M 200143 1 1
Stud, 1/4M-30 X 23/, . o ccarnrearrssnn et 200141 | 3 | 3
NI L A D0 VEACT e fof o Hafal e aade i nsie s inia e o mleis aia d o na e 00 S bt S 200142 | 3| 3
GRgket, T/L1ET L Do, 2t tee et staiefote » o 'ola v e @ I8 et RSN 8 gn2145 | 3 [ 3
Baffle, Valve Chamber Oil, Front . ... ..cuwwvvv-e R P e Pt O 204114 111
Baffle, Valve Chamber Qil, Center . . arabehetat alefatad i ta o etaiman Tt 318004113 1L L
it -“'P‘

* As Heguired

14




	kfpm550002.jpg
	kfpm550003.jpg
	kfpm550004.jpg
	kfpm550005.jpg
	kfpm550006.jpg
	kfpm550007.jpg
	kfpm550008.jpg
	kfpm550009.jpg
	kfpm550010.jpg
	kfpm550011.jpg
	kfpm550012.jpg
	kfpm550013.jpg
	kfpm550014.jpg

